MRT Technology (Suzhou) Co., Ltd Report No.: R25S1008026-U204
‘ Phone: +86-512-66308358 Report Version: V01
Web: www.mrt-cert.com Issue Date: 2025-03-21

DFS MEASUREMENT REPORT

FCC ID: 2BH7FBE650D

Applicant: TP-Link Systems Inc.

Product: BE11000 Outdoor/Indoor Mesh Wi-Fi 7 Unit
Model No.: Deco BE65-Outdoor

Brand Name: tp-link

FCC Classification: Unlicensed National Information Infrastructure (NII)

FCC Rule Part(s): Part 15 Subpart E (Section 15.407)

Type of Device: Master

Result: Complies

Received Date: 2025-02-07

Test Date: 2025-02-25 ~ 2025-03-06

Reviewed By: m (oo \\\‘\\u’/’lﬂ/ﬂ

S Mg 7,
= \/ <
Kevin Guo ila\E_/MEE
Approved By: Dobon Ui % 7~ [ACCREDITED
- e/ \" TESTING LABORATORY
Robin Wu il CERTIFICATE #3628.01

The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures specified
in KDB 905462. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Ltd.

Template Version:1.6 1 0f 273




% I‘ Report No.: R2551008026-U204

Revision History

Report No. Version Description Issue Date Note

R2551008026-U204 V01 Initial Report 2025-03-21 Valid

20f 273



I
W I‘ Report No.: R2551008026-U204

CONTENTS
Description Page
1. General INfOormation ... ———————————— 5
1.1. Y o] o] 1= T ) ST 5
1.2 IMBINUTBCIUIET ...ttt b e a e st e e b e e be e e abe e e abe e e sabeesabeeebeeeneeens 5
1.3. TeSHNG FaACIItY ..o e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaaaaaaaaas 5
1.4. Product INFOrMELtION .......o.uiiiii et san e sane e 6
1.5. Radio Specification UNAEr TESt.........coi e 7
1.6. AT LT (= Te [ 1= Lo 1= PPRPPPRR 8
1.7. ANENNEA DETAIIS ... e 9
2, Test CoNfigUIration .......cccciiiiiiiiiii e 10
2.1. TESTIMOAE ..t e e e e e 10
2.2. TESE CRANNEL ...ttt b ettt esab e e st e e st e e e be e e sneeennne s 10
2.3. APPLIEd STANAAIAS .......eviiiiiiie e e e e e e e e e e e e e et e e e e e e e eenbareeeaaeaaaanes 10
24, Test Environment CONAItION ...........ooiiiiiiii e 10
3. DFS Detection Thresholds and Radar Test Waveforms...........cocoorerrnenenesnne e 11
3.1. N o] o] o= o1 1 Y2 11
3.2. DFS Devices REQUIFEMENTS ......couuiiiiiiiiie et enbe e e e 12
3.3. DFS Detection Threshold ValUes .............oooiiiiiiiiiiie e 14
3.4. Parameters of DFS TeSt SigNalS .......cooiuiiiiiiiiie e 15
3.5. 1070] o (0103 (Yo I F=TS ST (] o SRR UUURR PP 18
4. Measuring INStrUMENL ....... ... r e e e e s s e rerrr e e e e e e e e e e eresessesasasansasanasasasssssssnnnnsnnnnn 19
5. TeSt RESUI....eeiiiiii it 20
5.1. RS T[4 £ F= 2 PP PRTPR 20
5.2. Radar Waveform Calibration Measurement ............coooiiiiiiiiii e 21
5.2.1.  Calibration SEIUD ......coiiiiiiie e e 21
5.2.2.  Calibration ProCeAUIE ...........uuiiiiiei ettt e e e e saaeeas 21
5.2.3. Calibration & Channel Loading ReSUIL............ooiiiiiiii e 21
5.3. NIl Detection Bandwidth MeasuremMent ..o e 22
LT Tt R 1= G oV SR 22
5.3.2.  TESEPIOCEAUIE ......eeiiieiiii ettt sttt e e e rbb e e e st et e e sbe e e e s anbeeeesbeeeeaas 22
5.3.3.  TESERESUI ...ttt et 23
5.4. Initial Channel Availability Check Time Measurement ...........ccoooiiiiiiie e 24
L3 g N 1= G N oV SR 24
5.4.2.  TESEPIOCEAUIE .......eiiiitiii ettt ettt e e e aat e e e sttt e e abe e e e e anbeeeesbeeeeaas 24
B5.4.3.  TESERESUIL ..ot 24
5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement............... 25

3 of 273



I
W I‘ Report No.: R2551008026-U204

LT TR I 1= I o USRS 25
5.5.2.  TESEPIOCEAUIE ......eeiiiiiiiie ettt e sttt e e e bt e e e st et e e sbe e e e s anbeeessabeeeeaas 25
5.5.3.  TESERESUIL ...ttt n e e 25
5.6. Radar Burst at the End of the Channel Availability Check Time Measurement......................... 26
LT Tt N 1= G o oV SRS 26
5.6.2.  TESEPIrOCEAUIE ......eeiiiitiii ettt ettt e e e bt e e e st et e e sbbe e e s anbeeeesbeeeeaas 26
5.6.3.  TESERESUIL ...t n e 26

5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period MeasUrEmMENt ..........oooiiii it e e e e e e 27
Lo A T 1= o O SO PRPTPRP 27
B5.7.2.  TESEPIOCEAUIE ......eeiiieiiii ettt ettt e e e bt e e e st e e e e sbe e e e e anbeeeesbeeeeaas 27
B5.7.3. TESERESUIL ...ttt e st e e e e e 27
5.8. Statistical Performance Check Measurement ... 28
LR Fht N =T G N oV SRS 28
5.8.2.  TESEPIrOCEAUIE ......eeiiiiiiiii ettt ettt e e e rab e e e sttt e e sbe e e e s anbeeessbeeeeaas 28
5.8.3.  TESERESUIL ...t et 28
Appendix A — Test RESUIL ...t ————— 29
A1 Calibration TESt RESUIL.......c.eiiiiiiiii ettt naneas 29
A2 Channel Loading TESt RESUIL...........uuiiiiiiice e e 31
A3 NIl Detection Bandwidth TESt RESUIL..........ccueiiiiiiii e 34
A4 Initial Channel Availability Check Time Test Result............ccccoooiiiiieiiiiiiicee e, 42
A5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result.................... 43
A.6 Radar Burst at the End of the Channel Availability Check Time Test Result............cccccceeeeeas 44

A7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period TESt RESUIL............c.uuuiiiiii e e e re e 45
A8 Statistical Performance CheCK ...........oouiiiiiiiiiiii e e 46
Appendix B - Test Setup Photograph ... s smme e s mme s 272
Appendix C - EUT Photograph......... i insccemrrn s ccsssns e s s s s sssss e s s s s s smnms e e esss s smnmn s e e s sesssnmmnnnne s 273

4 of 273



N=RT4

Report No.: R2551008026-U204

1. General Information

1.1. Applicant

TP-Link Systems Inc.
10 Mauchly, Irvine, CA 92618

1.2. Manufacturer

TP-Link Systems Inc.
10 Mauchly, Irvine, CA 92618

Testing Facility

Test Site — MRT Suzhou Laboratory

Laboratory Location (Suzhou - Wuzhong)

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)

4b Building, Liando U Valley, No.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China
Laboratory Location (Suzhou - Wujiang)

Building 1, No.1 Xingdong Road, Wujiang, Suzhou, Jiangsu, People’s Republic of China

Laboratory Accreditations

A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNO0O1

[ 1R-20025 [ 1G-20034 [1C-20020 []T-20020
veer [ 1R-20141 []1G-20134 []C-20103 [ ]T-20104

Test Site — MRT Shenzhen Laboratory

Laboratory Location (Shenzhen)

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China

Laboratory Accreditations

A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105

Test Site — MRT Taiwan Laboratory

Laboratory Location (Taiwan)

No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Laboratory Accreditations

TAF: 3261
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name BE11000 Outdoor/Indoor Mesh Wi-Fi 7 Unit
Model No. Deco BE65-Outdoor
EUT Identification No 20250212Sample#11
Wi-Fi Specification 802.11a/b/g/n/ac/ax/be
Bluetooth Specification V5.4 Single Mode
Antenna Information Refer to section 1.7
Working Voltage AC power or PoE Input
Accessory
PoE Injector Model: POE4824G
Input: 100-240V ~ 50/60Hz, 0.8A
Output: 48.0V, 0.5A 24.0W

Remark:
1. The information of EUT was provided by the manufacturer, and the accuracy of the information shall be

the responsibility of the manufacturer.

2. PoE Injector is not sold with Product.
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1.5. Radio Specification under Test

Frequency Range

For 802.11a/n-HT20/ac-VHT20/ax-HE20/be-EHT20:
5260~5320MHz, 5500~5720MHz

For 802.11n-HT40/ac-VHT40/ax-HE40/be-EHT40:
5270~5310MHz, 5510~5710MHz

For 802.11ac-VHT80/ax-HE80/be-EHT80:
5290MHz, 5530MHz, 5610 MHz, 5690MHz

For 802.11ac-VHT160/ax-HE160/be-EHT160:
5250MHz, 5570MHz

For 802.11be-EHT240:

5650MHz

Type of Modulation

802.11a/n/ac: OFDM
802.11ax/be: OFDMA

Data Rate

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 300Mbps

802.11ac: up to 1733.4Mbps
802.11ax: up to 2402Mbps
802.11be: up to 4323Mbps

Power-on cycle

Requires 127.6 seconds to complete its power-on cycle

Uniform Spreading (For
DFS Frequency Band)

For the 5250-5350MHz, 5470-5725 MHz bands, the Master device provides,
on aggregate, uniform loading of the spectrum across all devices by selecting

an operating channel among the available channels using a random algorithm.
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1.6. Working Frequencies
802.11a/n-HT20/ac-VHT20/ax-HE20/be-EHT20
Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz -- - - -
802.11n-HT40/ac-VHT40/ax-HE40/be-EHT40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz - -
802.11ac-VHT80/ax-HE80/be-EHT80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz - -- -- --
802.11ac-VHT160/ax-HE160/be-EHT 160
Channel Frequency Channel Frequency Channel Frequency
50 5250 MHz 114 5570 MHz - -
802.11be-EHT240
Channel Frequency Channel Frequency Channel Frequency
130 5650 MHz - -- -- --
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1.7. Antenna Details
Antenna Frequency Tx Antenna Gain | Antenna Gain | Beamforming | Beamforming | CDD Directional
Type Band Paths (dBi) (Elevation Directional Directional Gain (dBi)
(MHz) angle > 30°) Gain Gain
(dBi) (dBi) (Elevation
For For
angle > 30°)
Ant0 | Ant1 | AntO | Ant1 (dBi) PN || Pl
Wi-Fi 5G Antenna
5150 ~ 5250 2 314 | 2.76 | -5.03 | -5.00 5.03 -1.99 3.14 | 5.03
, 5250 ~ 5350 2 3.52 | 3.58 - - 5.14 - 358 | 5.14
Dipole
5470 ~ 5725 2 3.01 | 342 - - 4.65 - 342 | 465
5725 ~ 5850 2 3.15 | 2.99 ~ ~ 5.06 - 3.15 | 5.06
Remark:
1. The device supports CDD Mode and Beamforming mode, details refer to the table as below.

2. CDD signals are correlated, the directional gain as follows,

3. Beamforming signals are correlated, the directional gain as follows,

4, The information as above is from the antenna report.

for power measurements: Array Gain = 0 dB for Nant < 4, the directional gain = max antenna gain + array gain
For power spectral density (PSD) measurements: the max directional gain (each angle) = 10 log[(10¢"/20 + 10%2/20

+ ...+ 106N/20)2 [NanT]

the max directional gain (each angle) = 10 log[(10%"/2° + 102/20 + _ + 10QCN/20)2 /Nant]

Test Mode Tx Paths CDD Mode Beamforming Mode
802.11a/n (NII) 2 \ X
802.11ac/ax/be (NII) 2 \ \
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2. Test Configuration

2.1. Test Mode

Mode 1: Operating under AP mode

Mode 1: Operating under Mesh mode

2.2. Test Channel

Test Mode Test Channel Test Frequency
802.11be-EHT20 100 5500 MHz
802.11be-EHT40 102 5510 MHz
802.11be-EHT80 106 5530 MHz

802.11be-EHT 160 50 5250 MHz
802.11be-EHT160 114 5570 MHz
802.11be-EHT240 130 5650 MHz
802.11be-EHT20 - Mesh 100 5500 MHz

2.3. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
® FCC Part 15.407 Section (h)(2)
® KDB 905462 D02v02

® KDB 905462 D04v01

2.4. Test Environment Condition

Ambient Temperature

15 ~35°C

Relative Humidity

20 ~ 75%RH
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3. DFS Detection Thresholds and Radar Test Waveforms

3.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 lists the

applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client With

Radar Detection

Client Without Radar

Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with

multiple bandwidth modes

Master Device or Client with

Radar Detection

Client Without Radar

Detection

U-NII Detection Bandwidth and Statistical

Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel Closing

Transmission Time

Test using widest BW mode

available

Test using the widest BW

mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within the

radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For 802.11

devices it is suggested to select frequencies in each of the bonded 20 MHz channels and the channel center

frequency.

Table 3-2: Applicability of DFS Requirements during normal operation

11 of 273




I
W I‘ Report No.: R2551008026-U204

3.2,

DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are the

requirements for Master Devices:

(@)

(b)

(c)

(d)

(e)

()

(9)

The Master Device will use DFS in order to detect Radar Waveforms with received signal strength above
the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz bands. DFS is not required
in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

Before initiating a network on a Channel, the Master Device will perform a Channel Availability Check for
a specified time duration (Channel Availability Check Time) to ensure that there is no radar system
operating on the Channel, using DFS described under subsection a) above.

The Master Device initiates a U-NII network by transmitting control signals that will enable other U-NII
devices to Associate with the Master Device.

During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to ensure
that there is no radar system operating on the Channel, using DFS described under a).

If the Master Device has detected a Radar Waveform during In-Service Monitoring as described under d),
the Operating Channel of the U-NIl network is no longer an Available Channel. The Master Device will
instruct all associated Client Device(s) to stop transmitting on this Channel within the Channel Move Time.
The transmissions during the Channel Move Time will be limited to the Channel Closing Transmission
Time.

Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the duration of
the Non-Occupancy Period.

If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination will be

tested to the requirements described under d) through f) above.
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Channel Move Time and Channel Closing Transmission Time requirements are listed in the following

table.

Parameter

Value

Non-occupancy period

Minimum 30 minutes

Channel Availability Check Time 60 seconds
10 seconds
Channel Move Time
See Note 1.

Channel Closing Transmission Time

200 milliseconds + an aggregate of 60 milliseconds

over remaining 10 second period. See Notes 1 and 2.

U-NII Detection Bandwidth

Minimum 100% of the U-NII 99% transmission power
bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of
control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency

step the minimum percentage of detection is 90 percent. Measurements are performed with no data traffic.

Table 3-3: DFS Response Requirements
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3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service monitoring.

These detection thresholds are listed in the following table.

spectral density requirement

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power -64 dBm

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the test

signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection
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3.4. Parameters of DFS Test Signals

This section provides the parameters for required test waveforms, minimum percentage of successful

detections, and the minimum number of trials that must be used for determining DFS conformance. Step

intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the

number of pulses will be utilized for the random determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of Number of
(usec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique PRI 60% 30
values randomly (L
selected from the list Roundup 360
of 23 PRI values in [19'106 j
Table 3-6 PRl
Test B: 15 unique PRI
values randomly
selected within the
range of 518-3066
psec, with a minimum
increment of 1 ysec,
excluding PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move time, and
channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If more

than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform must

also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number of | Number of Minimum Minimum
Type Width Width (usec) | Pulses per Bursts Percentage of Number of
(usec) (MHz) Burst Successful Trials
Detection
1000 -
5 50 -100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the Long
Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
waveforms, then each additional waveform must also be unique and not repeated from the previous

waveforms.

Frequency Hopping Radar Test Waveform

Radar | Pulse PRI FUlkss | [epphg | AleEpng Minimum Minimum
Per Hop | Rate (kHz) | Sequence
Type Width (usec) Percentage of Number of
Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the hopping
sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies
from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the group and a frequency
is randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the

group are always treated as equally likely.
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated test setup

and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1 shows the typical

test setup.

Radar Test Signal
Generator

Output Q

Spectrum
Analyzer

(with 10dB internal
Attenuation)

)
2-Way
Splitter/
Combiner

ATT 10 dB

ATT 30dB

ATT 30 dB

O uut

(Master)

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are injected into

the Masters
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4. Measuring Instrument

Instrument Name Manufacturer |Model No. Asset No. Cali. Interval |Cal. Due Date |Test Site
Signal Analyzer R&S FSV40 MRTSUE06218 |1 year 2025-09-05 WZ-SR4
Signal Generator Keysight N5182B MRTSUE06451 |1 year 2025-06-03 WZ-SR4
Thermohygrometer testo 608-H1 MRTSUE11256 |1 year 2025-10-16 WZ-SR4
Shielding Room HUAMING WZ-SR4 MRTSUE06441 [N/A N/A WZ-SR4
Power Divider MVE MVE8577 MRTSUE06268 |1 year 2025-10-24 WZ-SR4
Power Divider MVE MVE8247 MRTSUE06324 |1 year 2025-10-24 WZ-SR4
Attenuator MVE MVE2213 MRTSUE11096 |1 year 2025-06-05 WZz-SR4
Attenuator MVE MVE2213 MRTSUE11097 |1 year 2025-06-05 WZ-SR4
Attenuator MVE MVE2365 MRTSUEOQ7070 |1 year 2025-11-11 WZ-SR4
Attenuator MVE MVE2365 MRTSUEOQ07071 |1 year 2025-11-11 WZ-SR4
Power Divider MVE MVE8576 MRTSUE06259 |1 year 2025-10-24 WZ-SR4
Client Information

Instrument Manufacturer Type No. Certification Number
Wi-Fi Module Intel Intel(R) Wi-Fi 7 BE200 320MHz |FCC ID: PD9BE200NG
Software Version Manufacturer Function

DFS Tool V 6.9.2 Agilent DFS Test Software
Pulse Sequencer V28 R&S DFS Test Software
Signal Studio V2.2.0.0 Keysight DFS Test Software
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5. Test Result

5.1. Summary

Parameter Verdict Reference
NIl Detection Bandwidth Measurement Pass Section 5.3
Initial Channel Availability Check Time Pass Section 5.4
Radar Burst at the Beginning of the Channel

Pass Section 5.5
Availability Check Time
Radar Burst at the End of the Channel Availability

Pass Section 5.6
Check Time
In-Service Monitoring for Channel Move Time, Channel

Pass Section 5.7
Closing Transmission Time
Non-Occupancy Period Pass Section 5.7
Statistical Performance Check Pass Section 5.8
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5.2. Radar Waveform Calibration Measurement

5.2.1. Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test setup.

Radar Test Signal
Generator

Outpth

ATT 10dB 2-Way ATT 10dB 2-Way ATT 30dB
Splitter/ Splitter/
Combiner Combiner

Spectrum
Analyzer

(with 10dB internal
Attenuation) Q)

ATT 30dB

Figure 3-2: Conducted Test Setup
5.2.2. Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB= -63 dBm that had been
taken into account the output power range and antenna gain. The above equipment setup was used to
calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish the test signal
level for each radar type. During this process there were replace 50ohm terminal form Master and Client
device and no transmissions by either the Master or Client Device. The spectrum analyzer was switched to
the zero span (Time Domain) at the frequency of the Radar Waveform generator. Peak detection was used.
The spectrum analyzer resolution bandwidth (RBW) and video bandwidth (VBW) were set to at least 3MHz.
The vector signal generator amplitude was set so that the power level measured at the spectrum analyzer
was (-64dBm) + (0) [dBi] + 1 dB= -63dBm. Capture the spectrum analyzer plots on short pulse radar types,

long pulse radar type and hopping radar waveform.
5.2.3. Calibration & Channel Loading Result

Refer to Appendix A.1&A.2.
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5.3. NIl Detection Bandwidth Measurement

5.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent. Measurements are

performed with no data traffic.
5.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in Table
3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection Threshold
level.

2.  The generating equipment is configured as shown in the Conducted Test Setup above section 3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and no traffic.
Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is user
configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10 trials. The
EUT must detect the Radar Waveform using the specified U-NIl Detection Bandwidth criterion shown in
Table 3-5. In cases where the channel bandwidth may exceed past the DFS band edge on specific
channels (i.e., 802.11ac or wideband frame based systems) select a channel that has the entire emission
bandwidth within the DFS band. If this is not possible, test the detection BW to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5 MHz
steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at frequencies 5 MHz
below where the detection rate begins to fall. Record the highest frequency (denote as Fn) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate
at frequencies above Fh is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 1 MHz
steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion. Record the lowest frequency (denote as F) at which detection is greater than or
equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below Fi is
not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = Fy — FL

8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power, otherwise, the
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EUT does not comply with DFS requirements.

5.3.3. Test Result
Refer to Appendix A.3.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the channel.

After power-up sequence, receive at least 1 minute on the intended operating frequency.
5.4.2. Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII Channel that
must incorporate DFS functions. At the same time the EUT is powered on, the spectrum analyzer will be set to
zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a 2.5
minute sweep time. The spectrum analyzer’s sweep will be started at the same time power is applied to the
U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3.  Confirm that the EUT initiates transmission on the channel. Measurement system showing its nominal

noise floor is marker1.
5.4.3. Test Result

Refer to Appendix A.4.
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5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT has
completed its power-up sequence. The Channel Availability Check Time commences at instant T1 and
will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.5.3. Test Result

Refer to Appendix A.5.
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no sooner thanT1
+ 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection Threshold + 1 dB
will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.6.3. Test Result

Refer to Appendix A.6.
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Measurement

5.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is detected,
must leave the channel (Shutdown). The Channel Move Time to cease all transmissions on the current
channel upon detection of a Radar Waveform above the DFS Detection Threshold within 10 sec. The total
duration of Channel Closing Transmission Time is 260ms, consisting of data signals and the aggregate of
control signals, by a U-NII device during the Channel Move Time. The Non-Occupancy Period time is 30

minute during which a Channel will not be utilized after a Radar Waveform is detected on that Channel.
5.7.2. Test Procedure

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of the
Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device. A U-NIl device operating as a Master Device will associate with
the Client Device at Channel. Stream the MPEG test file from the Master Device to the Client Device on
the selected Channel for the entire period of the test. At time TO the Radar Waveform generator sends a
Burst of pulses for each of the radar types at Detection Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel. Measure
and record the transmissions from the EUT during the observation time (Channel Move Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method. With the
spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at the
radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell (1.5ms)
=S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer sampling bin, S is the sweep
time and B is the number of spectrum analyzer sampling bins. An upper bound of the aggregate duration
of the intermittent control signals of Channel Closing Transmission Time is calculated by: C = N X Dwell;
where C is the Closing Time, N is the number of spectrum analyzer sampling bins showing a U-NII
transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that the EUT

does not resume any transmissions on this Channel.
5.7.3. Test Result

Refer to Appendix A.7.
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5.8. Statistical Performance Check Measurement
5.8.1. Test Limit
The minimum percentage of successful detection requirements found in below table when a radar burst with a

level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the U-NII device

(In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd = 60%
1 30(15 of test A and 15 of test B) Pd = 60%
2 30 Pd = 60%
3 30 Pd = 60%
4 30 Pd = 60%
Aggregate (Radar Types 1-4) 120 Pd = 80%
5 30 Pd 2 80%
6 30 Pd 270%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar Waveform In
addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types 1-4 is
required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire
period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar Types 1-6,
at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration
greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration
greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to reset the
device between trial runs.

6. The Minimum number of trails, minimum percentage of successful detection and the average minimum

percentage of successful detection are found in below table
5.8.3. Test Result

Refer to Appendix A.8.
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Appendix A — Test Result

A.1 Calibration Test Result

Test Site WZ-SR4

Test Engineer

Ant Wang

Test Date 2025-02-25

Test Iltem

Radar Waveform Calibration

Radar Waveform Calibration

Radar #0

Radar #1(Test A)

PRI = 798us and the number of pulses = 67

Date: 25.FEB.2025 08:28:15

Spectrum r‘? Spectrum “g’
Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MH, Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MH:
o att 10d8 @ SWT 200 ms @ VBW 3 MHz lo att 10de @ SWT 200 ms @ VBW 3 MHz
(@ 1Pk Max w (@ 17K Max
My -63.55 dBm 63.56 dBm)|
uuuuuuuuuuuu
50 d -50 dl
60 d -60 d
0 dem 0 dBrr
70d d
0 d d
0 d d
00 d 100 d T
.
sttkghs
11111 -110 di
0 di -120 dl
————— -130 dl
CF 5.5 GHz 8001 pts 20.0 ms/ CF 5.5 GHz 8001 pts 20.0 ms/
—— ——
1 i 25.02.2025 T ing... W00 oooh G 0 25.02 .2025
)i ] Measuring.. QRN W e [ J = - w33

Date: 25.FEB.2025 08:31:31

Radar #1(Test B)

PRI = 2514us and the number of pulses = 21

Radar #2

Date: 25.FEB.2025 08:32:41

Spectrum r‘? Spectrum “g’
Ref Level -40.50 dBm _ Offset -40.50 dB e RBW 3 MH Ref Level -40.50 dBm  Offset -40.50 dB @ RBW 3 MH:
lo Att 10dB @ SWT 200 ms @ VBW 3 MHz lo att 10dB @ SWT 50ms @ VBW 3 MHz
(@ 1Pk Max 06 (@ 1Pk Max 0
555555 dBm| mMif1] 0 dBm|
ssssssssssss 00
S0 d 50 o
60 d 60
0 dBm 0 dBrr
0d 0 di
0 d 0 di
0 di 0 di
00 d 0d
M n wl “ d L " “ o
11111 10d
0d 0d
————— 0 dl
CF 5.5 GHz 8001 pts 20.0 ms/ CF 5.5 GHz 8001 pts 5.0 ms/
. - " - —
)i | Measuring... T i [ ] go.e A et

Date: 25.FEB.2025 08:35:52
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Radar Waveform Calibration

Radar #3

Radar #4

Date: 25.FEB.2025 08:36:34

Spectrum _— Spectrum o
Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz
|» Att 10 dB @ SWT 50 ms @ VBW 3 MHz | Att 10 dB @ SWT 50 ms @ VYBW 3 MHz
@ 1Pk Max @ 1Pk Max 856 (115
M1[1 -63.80 dBm)| M1[1 -63.81 dBm|
31.59375 ms 34.85625 ms|
-50 di -50 di
60 d e -60 df
D1 -63,000 dBmr D1 -63.000 dBrr
=70 dl =70 dl
-80 di -80 di
-90 di -90 di
-100 df -100 d
L " E Gl Lol m L“ i Loy L dh s L " s Jlaols gl L L daliile b X ey ALl "
-110 df -110 dl
-120 di -120 dl
-130 di -130 dl
CF 5.5 GHz 8001 pts CF 5.5 GHz 8001 pts
i Neavaring T

Date: 25.FEB.2025 08:37:26

Radar #3-1

Radar #4-1

Date: 25.FEB.2025 08:38:25

Spectrum _— Spectrum o
Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz
|» Att 10 dB @ SWT 50 ms @ VBW 3 MHz | Att 10 dB @ SWT 50 ms @ VYBW 3 MHz
@ 1Pk Max @ 1Pk Max 3 981 (115
Mi[1 -60.46 dBm| M1[1 -60.48 dBm|
33.63125 ms 23.98125 ms|
-50 di -50 di
M1 M1
= D1 -60,000 dBmr o D1 -60.000 dBm
=70 dl =70 dl
-80 di -80 di
-90 di -90 di
100 b . o W TN PSR TIY YTy m ST e T PR LT —— T TS (R
-110 df -110 dl
-120 di -120 dl
-130 di -130 dl
CF 5.5 GHz 8001 pts CF 5.5 GHz 8001 pts
I’ Measuring... ]'[ g.. I
Date: 5.MAR.2025 11:15:28 Date: 5 MAR.2025 11:16:06
Spectrum 'y Spectrum o
Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz
|» Att 10 dB @ SWT 30s @ VBW 3 MHz | Att 10 dB @ SWT 50 ms @ VYBW 3 MHz
@ 1Pk Max @ 1Pk Max
M1[1 -63.78 dBm| M1[1 63.35 dBm)|
16.56750 s| 23.46250 ms|
-50 di -50 di
-60 d e -60 di
D1 -63,000 dBmr D1 -63.000 dBrr
=70 dl =70 dl
-80 di -80 di
-90 di -0
L00 dBy ok n P " YR WO 1 e m PO T 41047 Py 5 n n
-110 df -110 dl
-120 di -120 dl
-130 di -130 dl
CF 5.5 GHz 8001 pts CF 5.5 GHz 8001 pts
—
I’ Measuring... ]'[ g.. I

Date: 25.FEB.2025 08:39:19
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A.2 Channel Loading Test Result

Test Site

WZ-SR4

Test Engineer

Ant Wang

Test Date

2025-02-26 ~ 2025-03-05

Test ltem

Channel Loading

Test Mode

Mode 1

802.11be-EHT20 (5500MHz)

802.11be-EHT40 (5510MHz)

Date: 26.FEB.2025 03:24:30

Date: 26.FEB.2025 06:46:26

Spectrum “,'f Spectrum “g’
Ref Level -40.50 dbm _ Offset -40.50 d& @ RBW 3 MHz Ref Level -40.50 dBm  Offset -40.50 dB @ RBW 3 MHz
lo Att 10dB @ SWT 300 ms @ VBW 3 MHz lo att 10de @ SWT 200 ms @ VBW 3 MHz
SGL 7.0 ms| SGL
(@ 1Pk Cirw @17k Cirw
D2[1] 0.00 dB) D2[1] -0.10 dej
sod 17.0000 ms sod 24.1000 ms
m1[1] -77.47 dBm) M1[1] -80.74 dBm
Eid 115.5250 ms| i d ‘ 95.4500 ms
-70d =
b [
- . LEN. AL AIm ml oM M Ml e b o |
90
-101
o | VO W 0P O 9 o el bl g e T - —n
-120d -120d
-130d -130d
GF 5.5 GHz 8001 pts 30.0 ms/. GF 5.51 GHz 8001 pts. 20.0 ms/
Marker Marker
Type | Ref | Trc X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value Function | Function Result |
M1 1 115,525 ms -77.47 dem ML 1 95,45 ms -80.74 dém
D1 M1 1 3.2375 ms 0.22 dB D1 M1 1 4.225 ms 1.65 dB
D2 M1 1 17.0 ms 0.00 dB D2 M1 1 24.1 ms -0.10 dB
e 26.02.2025 26.02.2025
T ] Ready WHNNNNAN A )il J LRy 064626 /)

802.11be-EHT80 (5530MHz)

802.11be-EHT160 (5250MHz)

Date: 26.FEB.2025 08:17:39

Date: 26.FEB.2025 11:56:43

Spectrum “,'f Spectrum “g’
Ref Level -40.50 dbm _ Offset -40.50 d& @ RBW 3 MHz Ref Level -40.50 dBm  Offset -40.50 dB @ RBW 3 MHz
lo Att 10dB @ SWT 300 ms @ VBW 3 MHz lo att 10de @ SWT 200 ms @ VBW 3 MHz
SGL SGL
(@ 1Pk Cirw @17k Cirw
D2[1] 0.26 dB| D2[1] 0.97 dBj
sod 22.9500 ms sod 22.9000 ms
m1[1] -81.40 dBm) M1[1] -90.63 dBm
Eid 104.4375 ms| i d 80.2500 ms
-70d 70 di
M
ml ~ -80d m
My it oMW ™ ) M N
I of
i ‘l 100{d
PR RV|  | FR e I ETOUS N U 8 [ e e [ e I e
-120d -120d
-130d -130d
GF 5.53 GHz 8001 pts 30.0 ms/. GF 5.25 GHz 8001 pts. 20.0 ms/
Marker Marker
Type | Ref | Trc X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value Y-value Function | Function Result |
M1 1 104,4375 ms -81.40 dem ML 1 80,25 ms -90.63 dém
D1 M1 1 4.35 ms 1.50 db D1 M1 1 3.975 ms 2.47 dB
D2 M1 1 22.95 ms 0.26 dB D2 M1 1 22.9 ms 0.97 de
i ) Ready  WNNMNNNND WA ENET ) )i ] Ready  GMNMNNNRN W@ EDE
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802.11be-EHT160 (5570MHz)

802.11be-EHT240 (5650MHz)

Spectrum

(=)

Ref Level -40.50 dBm  Offset -40.50 dB @ RBW 3 MHz

Spectrum

Ref Level -40.50 dBm  Offset

-40.50 dB @ RBW 3 MHz

lo At 10d8 @ SWT 200 ms @ VBW 3 MHz lo Att 10de @ SWT  200ms @ VBW 3 MHz
SGL SGL
@ 1Pk Clrw @ 1Pk Clrw
D2[1] -1.26 dB) D2[1] -0.57 dBj
sod 19.9500 ms| Sod 16.5125 m
M1[1] -89.06 dBm)| M1[1] -96.84 dBm|
& 93.3500 ms| sodi 50.1125 m:
=70 dl -70dl
-80 di -80 d
“4
i i d " ™ B M iy n
-90 -s0 d T
I T AL oMo
-100 -1D0 dBm: H ' w u‘
i [ ree— Y PO vl i T T Tt ] bl Tospang i | o i
-110 di w w M m -110 dB
-120 di -120 dl
-130 di -130 di
CF 5.57 GHz 8001 pts 20.0 ms/ CF 5.61 GHz 8001 pts 20.0 ms/
Marker Marker
Type | Ref | Trc X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value Function | Function Result
M1 1 93,38 ms ~89.06 dBm ML 1 50,1125 ms -06.84 dbm
D1 M1 4 3.975 ms 2.52 dB D1 M1 4 3.0125 ms 2.87 dB
D2 M1 i 19.95 ms -1.26 dB D2 M1 g 16.5125 ms -0.57 dB
)il ] Ready (T i o )il ] Ready [T ] Saoszs

Date: 26.FEB.2025 13:53:42

Date: 5 MAR 2025 14:08:22

Test Mode

Test Frequency

Packet ratio

Requirement ratio

Test Result

802.11be-EHT20 5500 MHz 19.04% 217% Pass
802.11be-EHT40 5510 MHz 17.53% 2 17% Pass
802.11be-EHT80 5530 MHz 18.95% 217% Pass
802.11be-EHT 160 5250 MHz 17.36% 2 17% Pass
802.11be-EHT 160 5570 MHz 19.92% 2 17% Pass
802.11be-EHT240 5650 MHz 18.24% 2 17% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame
based systems for loading the test channel during the In-service compliance testing of the U-NII device.

Packet ratio = Time On / (Time On + Off Time).
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Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-02-26 ~ 2025-03-05 | Test ltem Channel Loading
Test Mode Mode 2

802.11be-EHT20 (5500MHz)

Spectrum [%]
RefLevel -40.50 dBm  Offset -40.50 dB @ RBW 3 MHz
|» Att 10 dB @ SWT 1s @ VBW 3 MHz
SGL 0
@ 1Pk ClIrw
D2[1] 0.93 db)|
. 103.750 ms
Mi[1] -89.89 dBm)

339.250 ms

BT R I 0

-130 df

CF 5.5 GHz 8001 pts 100.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1] 339.25 ms 89,60 dém |
D1 M1 1] 19.0 ms -1.62 dB |
D2 M1 1] 103.75 ms 0.93 dB |
il ] Ready PR Corsee
Date: 5MAR 2025 07:58:02
Test Mode Test Frequency Packet ratio Requirement ratio | Test Result
802.11be-EHT20 5500 MHz 18.31% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame
based systems for loading the test channel during the In-service compliance testing of the U-NII device.

Packet ratio = Time On / (Time On + Off Time).
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A.3 NIl Detection Bandwidth Test Result

Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-02-27
Test Item Detection Bandwidth (802.11be-EHT20 mode - 5500MHz)
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 F. 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 Fn 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5500MHz. The 99% channel bandwidth is 19.098MHz. (See the 99% BW section of the RF report for
further measurement details).
Note 2: Detection Bandwidth = Fy - FL = 5510MHz — 5490MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.098MHz x 100% = 19.098MHz.
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Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-02-27
Test Item Detection Bandwidth (802.11be-EHT40 mode - 5510MHz)
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490F. 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 Fn 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5510MHz. The 99% channel bandwidth is 37.997MHz. (See the 99% BW section of the RF report for
further measurement details).
Note 2: Detection Bandwidth = Fy - FL = 5530MHz - 5490MHz = 40MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.997MHz x 100% = 37.997MHz.
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Test Site WZ-SR4 Test Engineer Ant Wang

Test Date 2025-02-27

Test Item Detection Bandwidth (802.11be-EHT80 mode - 5530MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 F. 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 Fn 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5530MHz. The 99% channel bandwidth is 77.822MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = Fy - FL = 5570MHz - 5490MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.822MHz x 100% = 77.822MHz.
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Test Site WZ-SR4 Test Engineer Ant Wang

Test Date 2025-02-27

Test Item Detection Bandwidth (802.11be-EHT160 mode - 5250MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5330 Fn 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5250MHz. The 99% channel bandwidth within U-NII Band-2A is 78.455MHz (99% BW /2 =

156.91MHz / 2 = 78.455MHz). (See the 99% BW section of the RF report for further measurement details).

Note 2: Detection Bandwidth = Fy - FL = 5330MHz - 5250MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 78.455MHz x 100% = 78.455MHz.
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Test Site WZ-SR4 Test Engineer Ant Wang

Test Date 2025-02-27

Test Item Detection Bandwidth (802.11be-EHT160 mode - 5570MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 F. 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5605 1 1 1 1 1 1 1 1 1 1 100%
5610 1 1 1 1 1 1 1 1 1 1 100%
5615 1 1 1 1 1 1 1 1 1 1 100%
5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
5645 1 1 1 1 1 1 1 1 1 1 100%
5650 Fn 1 1 1 1 1 1 1 1 1 1 100%
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Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5570MHz. The 99% channel bandwidth is 156.88MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = Fy - FL = 5650MHz — 5490MHz = 160MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 156.88MHz x 100% = 156.88MHz.
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Test Site WZ-SR4 Test Engineer Ant Wang

Test Date 2025-03-05

Test Item Detection Bandwidth (802.11be-EHT240 mode - 5650MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 F. 1 1 1 1 0 1 1 1 1 1 90%

5495 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5605 1 1 1 1 1 1 1 1 1 1 100%
5610 1 1 1 1 1 1 1 1 1 1 100%
5615 1 1 1 1 1 1 1 1 1 1 100%
5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
5645 1 1 1 1 1 1 1 1 1 1 100%
5650 1 1 1 1 1 1 1 1 1 1 100%
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5655 1 1 1 1 1 1 1 1 1 1 100%
5660 1 1 1 1 1 1 1 1 1 1 100%
5665 1 1 1 1 1 1 1 1 1 1 100%
5670 1 1 1 1 1 1 1 1 1 1 100%
5675 1 1 1 1 1 1 1 1 1 1 100%
5680 1 1 1 1 1 1 1 1 1 1 100%
5685 1 1 1 1 1 1 1 1 1 1 100%
5690 1 1 1 1 1 1 1 1 1 1 100%
5695 1 1 1 1 1 1 1 1 1 1 100%
5700 1 1 1 1 1 1 1 1 1 1 100%
5705 1 1 1 1 1 1 1 1 1 1 100%
5710 1 1 1 1 1 1 1 1 1 1 100%
5715 1 1 1 1 1 1 1 1 1 1 100%
5720 1 1 1 1 1 1 1 1 1 1 100%
5725 1 1 1 1 1 1 1 1 1 1 100%
5730FH 1 1 1 1 1 1 1 0 1 1 90%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5650MHz. The 99% channel bandwidth is 236.408MHz. (See the 99% BW section of the RF report

for further measurement details).

Note 2: Detection Bandwidth = Fy - FL = 5730MHz — 5490MHz = 240MHz

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 236.40MHz x 100% = 236.40MHz.
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A.4 Initial Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-02-26
Test Item Initial Channel Availability Check Time (802.11be-EHT20 mode - 5500MHz)

Initial Channel Availability Check Time

Spectrum J# .-

Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz
j& Att 10 dB @ SWT 300 s @ YBW 32 MHz

.Slill: Clrw = 2-475 3

M1[1] -74.49 dBm
62.4750 s

-50 dBm

-60 dBm

-70 dBm

-80 dBm

-90 dBm

-100 ﬁBm

-110 dBm

-120 dBm

-130 dBm

CF 5.5 GHz 8001 pts 30.0s/
il ) Ready ST o i)

Date: 26.FEB.2025 05:34:03

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the completion

of the power-on cycle (2.475 sec). Initial beacons/data transmissions are indicated by marker 1 (62.475 sec).
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A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result

5500MHz)

Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-02-26

Beginning of the Channel Availability Check Time (802.11be-EHT20 mode -
Test ltem

Beginning of the Channel Availability Check Time

|& Att
SGL

Spectrum J# |

(=)

Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz

10 dB @ SWT 300 s @ VBW 3 MHz

@ 1Pk Clrw

-50 dBm

M1[1]

-63.31 dBm
3.4500 s

460 dBm

D1

470 dBm

-63.000 dBm

480 dBm

190 dBm

PERXEm

-110 dBm

M ety

-120 dBm

-130 dBm

CF 5.5 GHz

8001 pts

30.0 s/

Jl

J Ready CCEECEEEEN ™

Date: 26.FEB.2025 06:22:27

26.02.2025

062227
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A.6 Radar Burst at the End of the Channel Availability Check Time Test Result

Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-02-26
Test Item End of the Channel Availability Check Time (802.11be-EHT20 mode - 5500MHz)

End of the Channel Availability Check Time

Spectrum J# e

Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz
j& Att 10 dB @ SWT 300 s @ VBW 3 MHz
SGL

@ 1Pk Clrw

M1[1] -63.65 dBm
61.3125s
-50 dBm

-60 dBm

D1 -63.000WBm

-70 dBm

-80 dBm

-90 dBm

—%DEdBm
i s Ty AT PN FRREPTUPFIPAN EPRUPgY L s .M.- TR T

-110 dBm

-120 dBm

-130 dBm

CF 5.5 GHz 8001 pts 30.0 s/
Ji ] Ready SO o i

Date: 26.FEB.2025 06:30:20
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A.7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period Test Result
Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-03-05
Channel Move Time and Channel Closing Transmission Time (802.11be-EHT240
festitem mode - 5650MHz)

Channel Move Time and Channel Closing Transmission Time

Date: 5.MAR.2025 14:21:48

Spectrum % _-—
Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz
& Att 10 dB @& SWT 12 s @ VBW 3 MHz
sGL Channel Closing and Move Time
-.024 0]0.1985 0.792
(@ 1Pk Cirw . ‘I 1
m1[1] -63.82 dBm)| 57 B
1.12500 5| | |
-50 di -
7 |
60 dBm—++ Ehe |
5 o
D1 -63.000 dBn 3 -9 ‘ ‘
82
-70dl [
E 85 | |
80 d = ||
g | |
o ™
o0 d
Y N
| -
|} Ll L Ll w -103
-108 L
-110 dl -200000 -1.00000  0.00000 1.00000 2.00000 3.00000 4.00000 5.00000  6.00000 7.00000 8.00000 500000 10.00000 11.00000
Time (S)
-120 dl
Tine Indet Irfo
-130 di T0:-0.0240 S Time Per Bin:1.5 ms Channel Move Time: 0.792 S
1100000 & 72-T3 Bins Over Threshold: Channel Close Time: 0.006 S
CF 5.61 GHz 8001 pts 1.25/ T3:07020 § =4Bins
#
)i Ready [T it

Non-Occupancy Period

Spectrum ¥ [@
Ref Level -40.50 dBm Offset -40.50 dB @ RBW 3 MHz
|= Att 10 dB & SWT 2000 s @ VBW 3 MHz
o T
o 1000.000 4
-s0 M1[1] —snézisrélzni
o8 D1 -63.000 dBrrr
g
-110 di
-120 d
-130 di
CF 5.61 GHz 8001 pts 200.0s/
) Ready ENNRNNED W Cisarn
Date: 5.MAR.2025 15:27:04
Parameter Test Result Limit
Channel Move Time (s) 0.792s <10s
Channel Closing Transmission Time (ms) (Note) 6.0ms < 60ms
Non-Occupancy Period (min) = 30min 2 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of

control signals will not count quiet periods in between transmissions.
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A.8 Statistical Performance Check

Test Site WZ-SR4 Test Engineer Ant Wang
Test Date 2025-02-27
Test Item Radar Statistical Performance Check (802.11be-EHT20 — 5500MHz) - AP Mode
Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
0 5493 1 5500 1 5499 1 5498 1
1 5492 1 5493 1 5501 1 5494 1
2 5506 1 5510 1 5495 1 5495 0
3 5502 1 5498 1 5504 1 5510 0
4 5498 1 5501 1 5502 0 5503 1
5 5494 1 5495 1 5510 1 5496 1
6 5509 1 5496 1 5506 1 5492 1
7 5504 1 5497 1 5492 1 5505 1
8 5510 1 5504 1 5494 1 5504 1
9 5496 1 5505 1 5507 1 5506 1
10 5505 1 5492 1 5493 0 5493 1
11 5501 1 5509 1 5505 1 5497 1
12 5500 1 5503 1 5498 0 5502 1
13 5508 1 5491 1 5500 1 5509 1
14 5491 1 5494 1 5497 1 5508 1
15 5503 1 5507 1 5503 0 5507 1
16 5495 1 5506 1 5508 1 5491 1
17 5497 1 5508 1 5491 1 5499 1
18 5507 1 5499 1 5496 1 5501 0
19 5499 1 5502 0 5509 1 5500 1
20 5501 1 5496 1 5493 0 5491 1
21 5506 1 5501 1 5494 1 5505 1
22 5501 1 5510 1 5493 1 5498 1
23 5505 1 5493 1 5496 1 5497 1
24 5493 1 5496 1 5508 1 5507 1
25 5510 1 5509 1 5490 1 5502 0
26 5500 1 5507 0 5491 0 5510 1
27 5507 1 5503 1 5504 1 5505 0
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
28 5492 1 5502 1 5505 1 1
29 5490 1 5490 1 5490 1 1
Probability: 100.0% 93.3% 80.0% 83.3%
Aggregate: 89.2% (>80%)
Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial Id _¥;::’ T |PEL (us) | Jusber of et Trial 1a  Bader Eil:ﬁ PEI (us) | Humber of :_E:;fﬁ"
us us

e [ Type 1 10 538.0 % 53262, 0 Download |0 Type 2 14 204.0 24 4896.0
Dowrlesd |1 Type 1 1.0 598.0 a0 E3222.0 Download |1 Type 2 30 165.0 26 4290.0
Dowrload ||z Type 1 1.0 778.0 [ 52004, 0 Download |2 Type 2 1.8 190.0 4 4560.0
Dowrload ||z Type 1 1.0 #38.0 a3 E20E4, 0 Download |3 Typa 2 3.4 £14.0 z7 5778.0
Downlead |2 Type 1 1.0 738.0 72 53136.0 Downlosd |4 Type 2 2.8 168.0 26 4368.0
Downlosd |5 Tupe 1 10 R & a0 Dowrlosd |5 Type 2 1.7 156.0 74 3744.0
Thlesd Lo Tupe 1 10 sl 0 @ [ Dowrload o Tupe B 2 4 2150 B 5375.0
Download |7 Type 1 10 918.0 &5 caz4s 0 Downl oad 7 Type 2 2.2 157.0 25 3925.0
Dewrload o Type 1 1.0 798.0 a7 G466 11 Download 2 Type 2 2.5 167.0 25 4175.0
Dewrload  ||n Type 1 1.0 98,0 76 Ra04A 01 Download 9 Type 2 1.3 176.0 23 4084.0
Dewrl oad 10 Type 1 1.0 3066, 0 18 E516E 1 Download 10 Type 2 2.8 221.0 25 6626.0
Downl oad 11 Type 1 1.0 578.0 a7 E3176.0 Download i1 Typa 2 3.8 182.0 z7 4914.0
Download 12 Tupe 1 1.0 558, 0 95 53010, 0 Download 12 Type 2 3.8 162.0 z7 4104.0
Download i3 Type 1 1.0 5180 102 52636, 0 Download |13 Type 2 2.4 21810 25 5460.0
Tiwitaad s Topel 1o e o [— Download |14 Type 2 1.8 199.0 74 4776.0
Download  [i5 Type 1 1.0 531,00 B4 531540 Download |15 Type 2 1.2 212.0 23 4876.0
Download |16 Type 1 1o 2386.0 23 54878.0 Download |16 Type 2 3.9 222.0 28 6218.0
Download |17 Tupe 1 1.0 1813.0 a0 54390 0 Download  |i7 Type 2 38 155.0 27 4185.0
Download iz Tupe 1 1.0 £90.0 a0 53100, 0 Download |16 Type 2 3.9 182.0 27 5103.0
Towrload |19 Tupe 1 10 25950 2 45 0 Download |19 Type 2 1.5 159.0 73 3857.0
Dewrload |20 Type 1 10 1389.0 B 52762 01 Download  fo0 Type 2 3.9 230.0 kel 6440.0
Tonnlezd |21 Tope 1 n JE—— 5 [P Download |21 Type 2 38 20510 27 BE35.0
Download |22 Tpe 1 n 1604 0 P [— Download |22 Type 2 7. 174.0 75 4380.0
Donnlezd |23 Tope 1 n 887 0 o [——— Download |23 Tupe 2 16 162.0 74 3988, 0
T Tupe 1 1o e 0 [— Download |22 Tupe B P 22510 o5 £300. 0
Download |25 Tupe 1 o 15230 = [—— Download o5 Tupe £ 3.9 154.0 o5 E152.0
Download |25 Type 1 1.0 700.0 76 53200, 0 Download |26 Type 2 1o 208.0 23 4784.0
Download |27 Type 1 1.0 24560 5z E4010. 0 Download |27 Type 2 48 185.0 29 5365. 0
Townlosd |25 Tope 1 1o 23%6.0 P 53495.0 Townload |25 Type 2 1.4 72810 73 5244.0
Downlosd |20 Tope 1 1o 20930 P 54415.0 Download |29 Type 2 1.0 186.0 73 4278.0
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Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial Td ?;_::' E?::le. BRI (us) | Fumber of :.‘:éefﬁ" Trial 1d _¥;::’ E?gi |PEL (us) | Jusber of .:(,‘:éefﬁ"
Towndoad 0 Type 3 66 411.0 16 EETE. 0 Dowrlead i} Type 4 12.5 411.0 1z 4552, 0
Download 1 Tuype 3 5.0 565, 0 17 5205, 0 Dowrload 1 Type 4 15.6 365.0 14 5110.0
Townload 2 Type 3 ] 335.0 16 5360, 0 Download H Type 4 12.8 335.0 1z 4020, 0
Download k] Tipe 3 5.4 445.0 17 7616.0 Download 3 Tupe 4 16.4 448.0 15 6720, 0
Download 4 Type 3 7.8 392.0 17 G664, 0 Download 4 Tupe 4 15.0 392.0 14 5455, 0
Downdoad 3 Type 3 6 7 Z77.0 16 4432, 0 Dowrload B Tupe 4 127 277.0 1z 3324.0
Downdoad 3 Type 3 7.4 3640 17 EEDE. 0 Dowrload & Type 4 14.1 394.0 13 5122.0
Townload 7 Tupe 3 7.2 2440 16 3004, 0 Download 7 Type 4 13.8 244.0 13 3172.0
Townload il Type 3 7.5 330.0 17 5610, 0 Download il Type 4 14.5 330.0 13 4290, 0
Download o Tupe 3 5.3 344.0 16 EE04. 0 Download ] Tupe 4 1.7 344.0 1z 4128, 0
Download 10 Type 3 7.6 422.0 17 7174.0 Download 10 Type 4 14.6 422.0 14 5G05. 0
Download 11 Tvpe 3 5.5 237.0 15 4266, 0 Download 11 Tvpe 4 17.3 237.0 15 3EEE. 0
Downdoad 1z Type 3 ERS 545 0 15 E210.0 Dowrload 12 Type 4 17.3 345.0 15 5175.0
Townload 13 Tupe 3 7.4 329.0 17 5930 Download 13 Type 4 4.2 328.0 13 4277.0
Download 14 Type 3 ] 230.0 16 3680, 0 Download 14 Type 4 12.9 230.0 13 2990, 0
Download 15 Tupe 3 5.2 352.0 16 E632. 0 Download 15 Tupe 4 1.6 352.0 1z 4274.0
Download 16 Type 3 5.9 449.0 15 B052. 0 Download 16 Type 4 17.5 448.0 15 G735, 0
Downdoad 17 Type 3 ERS 506, 0 15 FEOS. 0 Download 17 Type 4 17.2 306.0 15 4590, 0
Download 13 Tvpe 3 5.9 380.0 15 G540, 0 Download 15 Tupe 4 17.4 380.0 15 5700.0
Townload 12 Tvpe 3 5.5 354.0 16 G144.0 Downl oad 19 Tvpe 4 121 3a4.0 12 4605 11
Download o0 Type 3 5.9 341.0 18 6135, 0 Download 20 Tupe 4 17.5 341.0 15 5115.0
Download 21 Tupe 3 5.6 z76.0 17 4692, 0 Download 21 Tupe 4 16.7 278.0 15 4140.0
Download 22 Type 3 7.3 438.0 16 7005, 0 Download 2z Type 4 13.9 438.0 13 5694, 0
Downdoad feac) Type 3 66 259, 0 16 4624, 0 Dowrload 23 Type 4 12.4 289.0 12 3465, 0
Download 24 Tvpe 3 9.2 427.0 18 7656, 0 Downl oad 24 Type 4 18.1 427.0 15 5405. 0
Download o5 Type 3 5.9 321.0 18 5775.0 Download 5 Type 4 17.5 321.0 15 46150
Download o6 Type 3 5.0 219.0 16 3504. 0 Download 26 Tupe 4 1.1 218.0 1z 2628, 0
Download 27 Tupe 3 9.5 316.0 15 E65E. 0 Download 27 Tvpe 4 18.5 316.0 16 EOEG. 0
Download 25 Type 3 5.4 340.0 16 5440, 0 Download 25 Tupe 4 12.0 340.0 1z 4050, 0
Download 29 Tvpe 3 6.0 483.0 16 7280 Download 29 Tope 4 1.1 483.0 12 5796, 0
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Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5500 1 15 5492.4 1
1 5500 1 16 5496.4 1
2 5500 1 17 5496.4 1
3 5500 1 18 5496.4 1
4 5500 1 19 5492.8 1
5 5500 1 20 5503.6 1
6 5500 1 21 5504 1
7 5500 1 22 5506 1
8 5500 1 23 5507.2 1
9 5500 1 24 5503.2 1
10 5494 .4 1 25 5503.6 1
11 5496.4 1 26 5508 1
12 5496.4 1 27 5502 1
13 5494 1 28 5507.6 1
14 5493.2 1 29 5508 1
Detection Percentage (%) 100.0%
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Type 5 Radar Waveform_0
Burst Palse Chirp Humber of
Burst ID  |0ffset vidth (us) Tidth Pulzes per [FRI-1 {us) |[PEI-Z (us) [FRI-3 (us)
{us) ! =5 | () Burst
0 494678 0 555 i 1 1878.0 = =
1 7E3953.0 7.4 i z 1570 1872.0 i
2 1078REZ. 0 B9.9 7 1 1076.0 = =
3 168165, 0 80.2 i z 1370 1381.0 i
4 4R34085. 0 725 7 z 1182.0 1916.0 =
5 749503, 0 596 i 1 1808, 0 n i
6 1033866, 0 67.1 i 2 16050 1722.0 =
i 1328210 656 i 1 1683.0 n i
8 4727240 g9, 4 i 2 12a1.0 1611.0 =
9 T14132.0 54,3 i 1 10340 n i
Type 5 Radar Waveform_1
Burst Pulse Chirp Humber of
Burst ID 0ffset ¥idth (us) Tidth Pulses per |[PRI-1 {us) |PEI-2 (us) |[PRI-3 {us)
{ns) 5 o {WHz) Burst
1] TI6ETT. 0 0.3 13 z 1005, 0 1z19.0 "
1 583654, 0 &4 7 13 3 1771.0 112000 10500
2 27RE95. 0 g5.1 13 3 1614.0 1577.0 104580
3 453055 0 G65.0 13 z 1570.0 1431.0 3
4 591516. 0 60. 5 13 1 15581.0 i %
5 43510.0 B3.5 13 1 1331.0 % =
] 250354, 0 g5.0 13 3 1171.0 1189.0 1415.0
T 456853, 0 gd. 6 13 3 1288.0 1403.0 1961.0
8 563494 0 5.4 13 3 1500, 0 1276.0 1934.0
9 17345 0 B5. 2 13 1 1103.0 = =
10 Z24574. 0 &89 13 3 1651.0 10090 1033.0
11 432380, 0 81.8 13 2 12850 1461.0 =
12 B40270. 0 65. 4 13 1 1505, 0 i %
13 545421, 0 7.9 13 1 10970 I A
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Type 5 Radar Waveform_2
Burst Faulss C]_lirp Humber of
Burst ID %Efset ¥idth (us) '111:]1 gi::s per [PEI-1 {us) |PEI-2 {us) |PRI-3 {us)
o 278348.0 59.2 & 3 1333.0 13920 15450
1 BEBIGT. 0 6.1 & 3 1747.0 1047.0 1447.0
z 361306.0 E0.& & 1 1EE6. 0 - -
3 1149249, 0 97.0 g 3 1709, 0 1506, 10 1167.0
4 244163.0 B5.0 5 1 186E1.0 - -
5 E34720.0 BO. 7 g 1 1831.0 - -
6 524802, 0 52.9 & 2 1109.0 1800, 10 =
T 1115980, 0 B2 8 & 1 17820 - -
8 207947.0 53.4 & 3 1080, 0 12640 1727.0
9 499109, 0 65. 7 & 1 1390.0 - -
Type 5 Radar Waveform_3
Burst Pulse l:]_lirp Humber of
Burst ID  |0Fffset ¥idth (us) [Tidth Pulses per |[PRI-1 (us) [PEI-2 (us) [PRT-3 (u=)
us z Burst
o EZ6150.0 B1.1 14 1 1473.0 = =
1 T16907.0 54,2 14 3 1319.0 1724.0 1693.0
2 114638.0 90.0 14 3 1335.0 1415.0 1183.0
3 307721.0 97.8 14 3 1793.0 1013.0 1087.0
4 EO08E4. 0 3.7 14 3 1153.0 10220 1953.0
5 6945150 70.0 14 2 17850 1039, 0 N
6 908520 73.3 14 2 16590 1203.0 i
7 754410.0 Bl.6 14 2 1426.0 1142.0 =
8 476261.0 59.6 14 3 1222.0 1987.0 1849, 0
9 671939.0 B5.5 14 1 1705.0 N N
10 671230 5.3 14 2 14230 18300 =
11 260774.0 E3.0 14 1 19950 N N
12 4675900 991 14 3 1763.0 12690 1985.0
13 646055, 0 §3.5 14 3 1021.0 1736.0 1418.0
14 43356, 0 5.6 14 2 0190 16v0.0 i
Type 5 Radar Waveform_4
Burst Pul=e C]_iirp Humher of
Burst ID  |0ffset ¥idih (as) Tidth Pulses per ([PRI-1 {(us) |[PEI-2 {us) [PEI-3 (us)
{us) (WMz) Burst
0 Z73E19.0 El.& 1z 1 18540 - -
1 485633, 0 93.5 1z 3 10460 1685.0 1666.0
2 T18007.0 99,2 1z 3 1643.0 1875.0 1483.0
3 72594 00 E5.0 1z 1 1014.0 - -
4 ZAEZ67.0 85.5 1z 3 18820 1131.0 1679.0
5 468420, 0 64,2 1z 1 1861.0 = N
6 6925960 w7 1z 2 11000 1091.0 =
T 916957.0 £3.9 1z 1 1165.0 - -
8 718604. 0 51.9 1z 1 1741.0 2 2
9 440795. 0 91.0 1z 3 1625.0 1269.0 1270.0
10 6634620 554 1z 3 1710.0 312.0 1417.0
11 588565, 0 53.6 1z 1 10100 = =
12 180748.0 0.2 1z 2 1756.0 1104.0 =
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